Depth Control and Depth Lock Group

27



Depth Control and Depth Lock Group

Item | Part No UPC No Description QTY | Type | NOTES
1 247801 70184647692 | Hand Wheel Weldment C13PE 1 s Hand Wheel Body and Raise Screw
2 238202 70184628279 | Ball Knob 1 S
3 247805 70184647693 | Screw 1/2"-13 UNC x 3 Socket Head 1 S Sold As Each
8041056 70184649906 | Screw 3/8"-16 UNC x 2-1/2 Hex Head
4 Cap 2 S Sold As Each
5 8172009 70184650123 | Washer 3/8” SAE 6 S Sold As Each
6 8172015 70184650129 | Washer 3/4 SAE 2 S Sold As Each
8041056 70184649906 | Screw 3/8"-16 UNC x 2-1/2 Hex Head
7 Cap 1 S Sold As Each
8 8160003 70184650373 | Nut 3/8"-16 UNC Nylock 3 s Sold As Each
9 238164 70184628181 | Depth Screw Tube 1 S Set Grease Zerk Not Included
10 238234 70184628182 | Grease Fitting 1/8” NPT x 11/16” 1 S 1/8” National Pipe Thread Male x 11/16” Long
11 238163 70184628265 | Nut %”-10 Hex Head for Depth Screw 2 S Sold As Each
12 407035 70184682129 | Screw %4"-20 x %" Set Cup Point 1 s Sold As Each
13 210071 70184650406 | Bearing Flange %" Bore 1 W | Includes Set Screw

Type: S = Service Part, W = Wear Part, All Parts Are Sold As Individual (each) Unless Noted Otherwise

28




Blade Guard and Water Control Group

\ O\

lf/""\
e ,'//_‘Q/J
/" " ) a
[ &
| - oy
J _.ef\ r} 2)
@~
5
Item | PartNo UPC No Description QTY | Type | NOTES
1 238223 70184628501 | Ring Guard Lock 1 S
2 238225 70184628498 | Guard Lock 1 S
3 238224 70184628499 | Spring Guard Lock 1 w
4 238222 70184628500 | Pin Guard Lock 1 S
5 8172011 70184650124 | Washer 2" SAE 2 S Sold as Each
Set of two (2) Nozzles
6 082998 70184681299 | Nozzel Water (2) 1 w 5/16” ID x 7/16” OD x 10” Long
7 8177014 70184650154 | Washer ¥2” Spring Lock 1 IS Sold as Each
8 8041107 70184649929 | Screw 2"-13 x 4-'2” Hex Head Cap 1 S Sold as Each
10 N1C0113 70184659232 | Clamp Hose #10 2" Wide x 2" TO 29/32" 2 S
11 9600014 70184650465 | Fit Barb Hose 1/4MPT x %" 1 S
12 072286 00310004233 | Fit Hose “Y” 1 S
13 0042521 70184683507 | Tube 1/2ID X 3/40D 48" Long 1 S Use 36
14 9602012 70184626501 | Fit Barb Hose 2" MNPT x %2” Male Barb ¥ Male National Pipe Thread Taper x %’ Male
1 S Barb Fitting
15 N1C0021 70184659097 | Valve Water 1/2" 1 S
16 N1D0082 70184659115 | Swivel Hose %" Garden Hose Female x ¥ Female National Pipe Thread Taper x %’
2" FNPT 1 S Garden Hose Swivel

17 101868 70184650620 | Washer Hose 1.000D x .625 1 W

Type: S = Service Part, W = Wear Part, All Parts Are Sold As Individual (each) Unless Noted Otherwise

29




Item | Part No UPC No Description QTY | Type | NOTES
1 123327 70184671620 | Engine 13HP Honda Manual Start Engine Only. C13PE Model
GX390UT2QXC9 1 S Honda Specification GX390UT2QXC9
Engine 14HP Subaru Manual Start Engine Only. C14PE Model
247301 70184647814 | EX400D50140 1 S Subaru Specification EX400D50140
2 8160003 70184650373 | Nut 3/8"-16 UNC Nylock 4 S
3 8172009 70184650123 Washer 3/8 SAE 12 S Sold Individually (1)
4 9201117 70184649705 | Key Y4” x1-%" 1 S
5 247303 70184647695 | Pulley 3.150D x 1" B 3G 3V 1 S | Includes Set Screws 70184678503 QTY =2
231239 | 70184678503 | Screw 5/16"-18 UNC x 1/4" Set Cup Point 2 S | Soid Individually (1)
6 247304 70184647698 | Belt 3VX300 (3) 1 W | Set of Three (3) Matched 3VX300 Belts
7 247305 70184647696 Spacer Engine C13PE 2 S Sold Individually (1)
8 8041056 70184649906 | Screw 3/87-16 x 2-'2" Hex Head Cap 3 S
9 8041058 70184649907 | Screw 3/8”-16 x 3” Hex Head Cap 1 S
10 247306 70184647699 | Eye Bolt 3/8"-16 UNC x 5" 1 S
1 8142003 70184650349 | Nut 3/8"-16 UNC Hex Jam 1 S

30

Type: S = Service Part, W = Wear Part, All Parts Are Sold As Individual (each) Unless Noted Otherwise




Blade Shaft Group

Item | Part No UPC No Description QTY | Type | NOTES
1 8041053 70184649903 | Screw 3/8”-16 x 1-%” Hex Head Cap 4 S
2 8172009 70184650123 | Washer 3/8” SAE 8 S
3 2473021 70184647700 | Pulley 4.120D x 1" B 3G 3V 1 S | Includes Set Screws 70184678503 QTY =2
231239 70184678503 | Screw 5/16"-18 UNC x 1/4" Set Cup Point 2 S Sold Individually (1)
4 9201117 70184649705 | Key V4" x1-%%" 1 S
Sold Individually (1)
Includes Set Screw and Grease Zerk.
5 227175 70184673905 | Bearing Pillow Bock 1" 2 W Does NOT Include: Hardware
6 8160003 70184650373 | Nut 3/8"-16 UNC Nylock 4 s
7 247201 70184647701 | Blade Shaft C13PE 1 S Blade Shaft Only
8 105376 70184627158 | Nut 1-14 UNF Hex Jam Left Hand Thread 1 W
9 2472021 70184647702 | Loose Collar W/Pin C13PE 1 W __ | Includes Pin 3/8” x 1” Dowel 70184650531
9196110 70184650531 | Pin 3/8 x 1 Dowel 1 W
10 247204 70184647703 | Tight Collar C13PE 1 w
11 9195250 70184647704 | Pin 5/16" x 1-3/4" Roll 1 W

31

Type: S = Service Part, W = Wear Part, All Parts Are Sold As Individual (each) Unless Noted Otherwise




Raise Axle Group

Item | PartNo UPC No Description QTY | Type | NOTES

227146 70184674553 | Pin Cotter 1/8” x 1-1%"

[N

8172015 70184650129 | Washer %" SAE

227148 70184674103 | Wheel 8” x 2”-12" x %" Rear Sold Individually (1)

247409 70184647705 | Screw 2"-13 UNC x 6-2" Hex Head Cap

8172009 70184650123 | Washer 3/8” SAE

247406 70184647706 | Washer 1/2" Nylon Flat

227162 70184674102 | Wheel 4" x 1-¥2" x %" Front (1) Sold Individually (1)

= IN[NIN [N (oo |

247401 70184647708 | Raise Axle Weldment C13PE Raise Axle Only

O[N] | WwI(N
winlsslo|ln|S|nl|s

8160003 70184650373 | Nut 3/8"-16 UNC Nylock 1

Type: S = Service Part, W = Wear Part, All Parts Are Sold As Individual (each) Unless Noted Otherwise

32




Main Frame and Belt Guard Group

Item | Part No UPC No Description QTY | Type | NOTES

1 238213 70184628074 | Wrench Open End 1-%” 2 w

2 227101 70184674393 | Hand Grip 2 W Sold Individually (1)

3 8172009 70184650123 | Washer 3/8” SAE 4 s Sold Individually (1)

4 8177012 70184650149 | Washer 3/8” Spring Lock 4 S Sold Individually (1)

5 8041051 70184649901 | Screw 3/8"-16 X 1-4” Hex Head Cap 4 S Sold Individually (1)

6 247016 70184647708 | Lifting Bale Weldment C13PE 1 S

7 247601 70184647709 | Belt Guard Weldment C13PE 1 S

9 247001 70184647710 | Main Frame Weldment C13PE 1 S Main Frame Weldment Only
10 238229 70184628277 | Emergency Kill Switch 1 W

Type: S = Service Part, W = Wear Part, All Parts Are Sold As Individual (each) Unless Noted Otherwise

33




Front Pointer Group
G Fa s ) # \

/ \\ \\_ A7 | [

Item | Part No UPC No Description QTY | Type | NOTES
Includes: Front Pointer Rod, Pointer Frame,
Wheel, and Hardware. NOTE: Hardware in
00310024051 is metric but will function without
. any issues. Pointer Frame Weldment is only

1 232127 00310024051 | Pointer Assembly 1 S available as part of 00310024051

2 8041053 70184649903 | Screw 3/8”-16 X 1-%4" Hex Head Cap 2 S

3 8172009 | 70184650123 | Washer 3/8” SAE 4 s

4 8160003 70184650373 | Nut 3/8-16 Hex Lock 2 S

5 232126 00310004622 | Wheel Pointer W/Hardware 1 S

6 232125 00310004244 | Pointer Rod 1 S Pointer Rod Only

Screw M10 X 50 1.5 DIN933 Hex Head
7 237242 70184627482 | Cap Full Thread 1 S
8 27006 70184681615 [ Nut M10 1.5 DIN934 Hex Jam 1 S

Type: S = Service Part, W = Wear Part, All Parts Are Sold As Individual (each) Unless Noted Otherwise

34




